
1 
 

 

 SBR Advancedفاضلاب بهداشتی به روش  و بازچرخانی پکیج تصفیه

 EN-12566دارای گواهینامه استاندارد : 

 

 

 

 

 

 

  

 

   

 

 

 

 ارائه دهنده روشهای پیشرفته تصفیه آب و فاضلاب و بازچرخانی آب

 

 

 



2  
 

 

 مقدمه :  

  

 ارزش دارای منیاب   ایی  . باشی   می   کهاه   بهه  رو و محدود خاورمیانه منطقه در خاص طور به و جهان در شیرین آب منابع

 از کارخانجات و صنای  گسترش و یکسو از آنها جمعیت افزایش و شهرها ش ن بزرگ.  هستن  محیط  زیست و اجتماع  اقتصادی،

 .سازد م  نمایان پیش از بیش را زیست محیطآب و  مسئله اهمیت دیگر، سوی

با کهاه   با مشکلات ع ی ه ای در خصوص کم آب  و فاضلاب مواجه م  باش ، از یک سو کشور عزیزمان ایران  در حال حاضر  

کم آب  تب یل به بحران مل  ش ه و از سوی دیگر تخلیه فاضلاب به محییط زیسیت باعیز از     درصدی بارشها در سال جاری، 50
[...]
and can be discharged as clean water or to the next treatment step. The thickened  sludge is discharged by gravity to a sludge press 

or any other dewatering device. For special application the sludge discharge device is cleaned automatically by cleaning nozzles, 

feeded with pressurized Clearwater 

Operation 
 

Depending on the inflowing water consistency, a high treatment efficiency rate is achieved. The ClearFox DAF has extremely low O&M 

costs. The operator must ensure the consumables [chemicals] are replenished, and the disposal of the flotation sludge. The system 

should be checked daily for the wastewater composition, chemical storage volumes, and the air pressure can be adjusted. We do not 

use and mechanical clearing device with movable chains (lubricant use, etc.). The units are robust and used in the food industry for 

years. Due to the unique construction the consumption of chemicals is low. The daily time requirement for controlling this simple 

compact unit is approximately 0.25 hours by trained staff per day. All our technical parts are approved and certified. 

Cleaning efficiency 

The process removes solids, fat, oil  and some biodegradable materials, pH is adjusted to 7 ,temperature is not changed, the effluent 

quality is suitable for biological treatment. Typical parameters achieved for food/oil industry in the INLET / OUTLET are detailed below 

in mg/l. 

COD IN :3000-7000 / OUT :1000-1500 

BOD IN: 2000-3500 / OUT :700-1000 

TSS IN: 500-1500 / OUT :5-50 

 

 

 

 

Jar Tests are advised for correct chemical selection and can be offered by PPU laboratory services. 5 ltr sample required. 

 



54  
 

Data sheet: DAF Intelligent Dissolved air flotation in 
ISO- container with sludge thickening 

container series with airlift principle [Qd> 400≤1300m
3 

/day]  
Residues 

 

In the flotation fats and oils are removed from the wastewater. The removed residues are called flotation sludge. The resulting 

amount depends on the concentration of oil/solids    and  the  precipitated/flocculated    wastewater.  The  flotation  sludge  must  

be  collected  and  can  then  be  disposed  or,  dewatered  or  used  for  agriculture. At an  average concentration, you can expect 

40-60 liters of thickened flotation sludge per m³ of wastewater. This corresponds to an amount of about 4 to 6 percent by volume in 

relation to the daily feed waste water. The amount of sludge depends on TSS +FOG, as well as on flocculated/precipitated solids (oil/ 

TOC/COD concentrations). 

Please see datasheets for Clearfox sludge treatment options e.g. sludge presses 

 

srenitaConC H fo tnteonc dnn aoicturstCon    
The Clearfox DAF  consists out of  2 technical parts 

a)   technical container (inside is preinstalled the suction line with feedpump, dosing pumps, injection points, static mixers, 

chemical storage, polymer preparation, multiphase systems, control unit, insulated walls, room aeration and/or air condition 

b)   dissolved air cell container (including waterproof PE lining, conical reactor cells, discharge tubes for clearwater, settled solids, 
floated sludge, air release system 

 
 

The system can be operated 

as one line          (=1 technical container & 1 x DAF container) 

or 

as  two line          (=1 technical container & 2x  DAF container parallel) with double flowrate 
 
 

The containerized system is totally plug &play due to the preinstallations,  including air compressor and a ventilation system for the odor 

exchange: The 2  or 3 containers must be positioned onsite by crane, then the technical tubes between the containers are connected 

easily. 

PPU gives support by layhout drawings according to site requirements 
 

 

 

 

 

 

 

 

 

 

 



55  
 

Data sheet: DAF 
Intelligent Dissolved air flotation in 
ISO- container with sludge thickening 

container series with airlift principle [Qd> 400≤1300m
3 

/day]  
swohe sructiP 

 

 

 

 

 

 

 

 
 

Right container: Container open roof with DAF Cell, for 65 m³/hou                      control cabinet on technical container     
(with a second Cell it gives 130 m³/hour) Left container: Technical container 

esurctip/  cenerefeR 
  

 
      

(top left: polymers, down left: unit from DAF container, top middle: switch cabinet, down middle: devices in technical container, top right: dosing system, 
down right: sludge pumps) 
 

The plant series is characterized by an extremely robust, space-saving design. The great success of the system technology is based, on a simple and cost 

effective operation. Systems are installed in many major European food producers, as well as in Eastern Europe in action. 
 



56  
 

Data sheet: DAF 
Intelligent Dissolved air flotation in 
ISO- container with sludge thickening 

container series with airlift principle [Qd> 400≤1300m
3 

/day]  

 
:noitaraperp teis & noictelr seof atad calihnecT 

stenmpuiq/esSize 
 3 sizes available for different application, (high loaded, normal or less loaded DAF) 
 each consisting out of  2 x 20 ft Container (40-65m

3
/hour) 

 each consisting out of  3 x 20 ft Container (80-130m
3
/hou 

container nr. 1 machine house, mixing devices, chemicals, precipitation, flocculation etc. 
container nr. 2 DAF Cell-1 (reactor) with sludge discharge, inlet, outlet 
container nr. 3 DAF Cell-2 (reactor) with sludge discharge, inlet, outlet (only with 80-130m

3
/hour) 

Data of one DAF Cell: 

 

 ot nges dueahc ,tnemttimoc houttwi si oniicatdni :teoN r,eoractnufam/reilupps-reP drndastaU PP( noiatcificeps calihnecT

:)eimtyrvelied nda yitnaloseas 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



57  
 

Intelligent Dissolved air flotation in 
ISO- container with sludge thickening DAF Data sheet: 

container series with airlift principle [Qd> 400≤1300m
3 

/day] 
 

 

 

yrevdeli of peocs/ entmquipe lahnicTec 
The Clearfox DAF version installed in a sea container is designed for plug&play. With the startup guide and the operational manual, non skilled clients are 

able to operate the equipment. The technical equipment is complete for a simple installation onsite and also the installation and mounting materials are 

included. 

The Clearfox DAF version installed on racks can be made ready for operation, by connecting the devices P,F,D & control unit, pipe connections, mounting 

materials are on demand or clients requirements. 

Part lists as well as wear/spare are included in the design documents 3-4 weeks after ordering and after beginning of manufacturing. Please note, that 

we design for every application: dosing quantity, recycling rate, surface load, oxygen load, 

so every technical device can be specified i.e power/volume/flow etc. 

typical client requirement (basic data)          typical taken as standard design parameter (Clearfox airlift DAF)     typical efficiency 
rates expected   

dry matter of sludge (flotate) %DS dry matter in sludge (flotate thickening) % => 4 < 6 

concentration SS in clearwater mg/l total surface load liquid phase [m³/h] = 3-6 (1 step) 

C elimination (CODin-CODout) /CODinx100 % surface load solids [kg/m²h] = 5-20 (1 step) 

same for heavy metals/oil/SS % air/solids ratio [g air/kg solids *)]= 10-50 

effluent concentration of any parameter mg/l average50-bubble size@5-6 bar micron = 30-60 

branch/production/ products saturation rate during operation % >80< 98 

peak flow m3/h recycling rate internal for D/H>1.5 % =>25<40 (1 step) 

  operational saturation pressure bar = > 3 < 6 

  air volume per liquid in multiphase 

operation 

% > 5 < 20 

 

note for standard design parameter: that they are in close correlation and influence each other, standard valid taken  without any clients basic data 

2- step DAF are only possible after piloting a system or upgrading former projects with same ww characteristics 

 

clients service 

 

how to startup-short version: 

install feed suction line in buffer, connect sludge 

outlet pipe to sludge treatment, connect clearwater 

outlet, connect power supply in c startup, operation 

and maintenance according to site conditions (photo 

documentation) 

 

 
 

 

 

mailto:size@5-6


58  
 

Data sheet: Sludge big bag dewatering BBD      
 

         www.clearfox.com   

Description of ClearFox sludge big bag dewatering system 

simple and economic sludge dewatering i. e. for small Clearfox DAF applications, up to 10-15% dry matter, drain 

water back to system. Alternately feeded (one bag filled - second bag meanwhile dewatering phase) 

 

 

 

 

 

 

 

 

 

 
Specification: 

Size steel construction: approx. 80-120/120/160 cm (l/w/h) 

 

Big bags: 

The big bags are made of PPU - textile fabric with 4 loops (60 cm free length) for fixing to the steel frame. The bag material is extremely permeable 
to water resulting in filtration rates.  

We recommend 2 devices for an automatic operation. While filling the first big bag in the meantime the disposal of the second big bag is possible. 

The filter bags are suitable for dewatering sludge of different origin: 

Biological sludge Ceramic and glass industry 
Chemical industry Municipal wastewater treatment 
Food production Corrugated cardboard processing 

Gravel filters lon exchanger 
water jet cutting pharmaceutical production 

textile industry tanneries 
petrochemical industry galvanic plants 
agriculture  

Benefits for Clearfox moduls 

 

- Modular system, adaptable at every application 

- High performance with high quality 

- Made in Germany 

- Fast startup, cost saving in installation, small footprint 

- Stable and very robust process technology 

http://www.clearfox.com/


59  
 

Data sheet: Sludge Thickener – Dewatering Unit
 

 

 

 

      www.clearfox.com   

 

 

 

 

 

 

 
Description: 

The clearfox® sludge treatment system consists of a thickener and a solid-liquid separator. Oval rotating plates transport the sludge 

forward. Between the rotating plates a grit (gap size 1 mm) is assembled. The fluid phase passes the grid, sludge and solids are 

transported further on, compressed by a press plate and finally dewatered by an air cylinder which puts pressure on it. A static mixing 

device ensures a steady delivery of polymers. A sludge storage tank put beneath the thickener receives the separated dry solids. Furthermore 

a self-cleaning process included.   Due to the slits opposite the continuous rotation and the oval shape of the plates a waving transport 

and consequently a self-cleaning effect occurs. As a result clogging is avoided and flushing is not necessary. 

The treatment process is stable, there is no reduction in capacity 
Technical Specifications: 

Module ST 411D ST 611D ST 811D 

dried sludge capacity 40-60 kg/h 60-80 kg/h 80-120 kg/h 
volume of storage tank up to 200 L 300 L 500 L 

oval disk column number 11 11 11 

gap size 1 mm 1 mm 1 mm 

equipment length 2800 mm 2900 mm 3000 mm 

equipment width 1200 mm 1400 mm 1650 mm 

equipment height (plus storage) 1600 mm 1600 mm 1600 mm 

net weight 670 kg 720 kg 980 kg 

power (thickener + mixing) 0,4 + 0,25 kW 0,4 + 0,25 kW 0,4 + 0,25 kW 

Materials: 

frame and body stainless steel 304 

oval discs stainless steel 304/ 
tungsten carbide coating 

grids stainless steel 304 

collection tank stainless steel 304 

connection tubes PVC 

cables standard 

Application: 
The rotating disk thickener and dewatering unit can be widely applied to municipal sludge (such as primary, secondary and mixed 
sludge), dewatering of slurry and digestate as well as sludge from industry. 

 

The standard application of PPU is the thickening of sludge from the DAF (20 - 40 L/h (per each 1 m³ floated wastewater) with DM 3 - 
5% and secondary sludge from the biological treatment with DM 1%. 

Advantages: 
 

Self-Cleaning large transport load 
no clogging no odor 
no backwash easy maintenance 
stable treatment capacity  

http://www.clearfox.com/


60  
 

Data sheet: Sludge Screw Press 

  
      www.clearfox.com   

 

Description: 

Sludge from DAF (dissolved air flotation) and FBR, SBR (biological aerobic treatment) produces liquid sludge; the solids in the sludge have to 

removed in order to reduce the totally liquid volume. This mini sludge press is especially designed to handle small flowrates out of our systems.  

It can be widely applied to municipal sludge (such as primary, secondary and mixed sludge), dewatering of slurry and digestate as well as sludge 

from industry. As standard preinstalled in a container there are 3 modules: the press, flocculation system, bypass, storage for dried sludge,The 

screw press consists of three dewatering zones: The processes there are thickening, filtration and compression. In the thickening zone of the 

dewatering drum the solids are separated and the liquid is discharged. The dewatering zone follows where the pressure rises due to the 

decreasing pitch of the screw and smaller gaps between the rings. Finally dry sludge cake is discharged. 

The sludge is continuously conveyed by means of a screw shaft inside the device. The cooperation of fixed and moving rings ensures self- cleaning 

preventing clogging. The sludge can initially be conditioned with polymers in a flocculation reactor including an agitator. Therefore better results for 

dewatering are achieved. The drained water is led back into the buffer (pump sump) of the treatment system by gravity. The dried sludge - removed 

out of the system- is not more pumpable. A skip (as in picture above) could beIn our calculation we give an advice how many volume of this sludge is 

per day, for bigger systems will be conveyor screws to another storage place the choice. 

Technical Specifications (listed here the standard mini presses, bigger on request): 

Module SCP 051 SCP 101 SCP 131 SCP 132 SCP 202 

Capacity sludge from DAF (DM 5%) 0,08 m³/h 0,2 m³/h 0,4 m³/h 0,8 m³/h 1,6 m³/h 
=> dried sludge capacity 4 kg/h 10 kg/h 20 kg/h 40 kg/h 80 kg/h 

capacity raw wastewater, biological sludge (DM 0,2%- 
0,8%) 

0,25 m³h 1,0 m³h 2,0 m³/h 4,0 m³/h 8,0 m³/h 

=> dried sludge capacity 0,5 kg/h 2,0 kg/h 4,0 kg/h 8,0 kg/h 16 kg/h 

screw shaft 1 1 1 2 2 

screw shaft diameter 100 mm 100 mm 130 mm 130 mm 200 mm 

equipment length 1130 mm 1820 mm 1980 mm 2082 mm 2515 mm 

equipment width 520 mm 758 mm 758 mm 913 mm 938 mm 

equipment height 640 mm 1050 mm 1050 mm 1050 mm 1285 mm 

net weight 100 kg 205 kg 225 kg 310 kg 525 kg 

power 0,2 kW 0,2 kW 0,2 kW 0,3 kW 0,8 kW 

Application: 
The standard application for this mini press of PPU is the treatment of sludge from the DAF (20 - 40 L/h (per each 1 m³ floated 
wastewater) with 
DM 3 - 5% and secondary sludge from the biological treatment with DM 1%. 
The inlet sludge concentration can vary from 2 g/L up to 50 g/L. The 
outlet sludge can have a DS up to 30-40% 

Advantages: 
Continuous load over 24h, German HP motor supplies with a 100% 
duty cycle! No clogging, due to ring space principle 
Stable treatment capacity, due to step by step zones 
Easy to maintain --> unique technology which needs every day maximum 10 minutes service, this cannot be achieved with any other press 

 

http://www.clearfox.com/


61  
 

Data sheet: Clarifier AP 

 
 

  www.clearfox.com   

 

 

 

 

 

 
Description lamella separator 

The lamella separator is a non pressure system. Main application is behind biological treatment in order to remove the secondary sludge. But also 
water with solids after chemical treatment could be treated. The water (with solids)  is pumped or flows by gravity or as pumped feeding line into 
the inlet channel of the lamella clarifier where it flows downwards. Below the lamella package the flow is guided to be reversed and streams 
upwards through the lamellas. The solids (heavier as water) settle down countercurrently on the lamellae. 
The clarified water flows further upwards and via a special overflow weir to the outlet. The solids slide down along the lamellae and accumulate in 
the sludge funnel (ending in a pump sump). Depending on the subsequent process steps the sludge can continuously or discontinuously removed. 